P-522-AMLLP-DISTILLERY-22020

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATH]I)
FOR

ESTABLISHMENT OF 100 KLPD MOLASSES BASED DISTILLERY
IN THE EXISTING PREMISES OF 2500 TCD SUGAR FACTORY

BY

AAYAN MULTITRADE LLP. (UNIT -1)

AT SAMASHERPUR, TAL: NANDURBAR,
DIST: NANDURBAR, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

2
2

E;;.‘n,ﬂ-sﬁm Ces, e P
‘ ”\\{Nﬁy @ I’r\\\ G
JUNE - 2020

NABET




AAYAN MULTITRADE LLP
[...]
At: Samasherpur, Tal: Nandurbar, Dist: Nandurbar, Maharashtra-425412.

1) THE PROJECT

Aayan Multitrade LLP. (Unit-1) (AMLLP) located Samasherpur, Tal: Nandurbar, Dist:
Nandurbar, Maharashtra. Industrial site is towards North — East of Nandurbar, at a distance of
about 12 Km from site. Existing cane crushing capacity of the sugar factory is about 2,500
TCD. First crushing season for sugar factory was done in year 1997-98 as Pushadanteshawar
Sahakari Sakhar Karkhana Ltd. (PSSKL). The proposed establishment of 100 KLPD
molasses based distillery would be in existing 2,500 TCD sugar factory premises.

As per the provision of “EIA Notification No. S. O. 1533 (E)” dated 14.09.2006 as amended
vide Notification dated 13 June 2019, the proposed project comes under Category - B. But
due to applicability of general condition i.e. interstate boundary is located within 5 Km study
area, the project is appraised at center level by EAC of MOEFCC; New Delhi; Govt. of India.
Accordingly, Form -1 application is submitted to MoOEFCC, New Delhi and standard ToRs
granted on 28.06.2020. Proposed establishment of distillery would be formulated in such a
fashion and manner so that the utmost care of Safety Norms and Environment Protection
shall be taken. Details of capital investment are given in table 1.

Table 1 Project Investment Details

Sr. Industrial unit Capital Investment (Rs. Cr.)

No. Existing Proposed Total
1 | Sugar Factory 64.26 - 64.26
2 | Distillery - 106 106

Total 64.26 106 170.26

2) THE PLACE

Proposed establishment of distillery shall be carried out in existing premises of sugar factory
by AMLLP. Total land acquired by the AMLLP is 74.08 Ha. Out of this total built up area of
proposed distillery will be 1.23 Ha and under existing sugar factory is 11.12 Ha. Refer
Appendix - A of Draft EIA report for plot layout plan. A No Objection Certificate (NOC) for
proposed establishment project has been obtained from the Shamsherpur and Korit
Grampanchayat. Same is presented at certificates and other documents of EIA report.

Table 2 Area Break up

No. List of area Sg.mtr
Existing Proposed Total
Total Plot area 7,40,844 - 7,40,844
Total Built-up area
i) Sugar Factory 66,954 -- 66,954
ii) Distillery - 8,166 8,166
iii)Residential colony 7,725 4,182 11,907
iv) Area under road 36,610 - 36,610
Total | 1,11,289 12,348 1,23,637




No. List of area Sg.mtr
Existing Proposed Total
3 | Total Area under Plantation (a+b) 2,91,335 60,000 3,51,335
a. Green Belt area 1,90,835 60,000 2,50,835
(26%) (8%) (34%)
b. Area under Nursery and Orchards 1,00,500 -- 1,00,500
4 | Total Open area 3,38,220 -- 2,65,872

3) THE PROMOTERS

AMLLP promoters are well experienced in the field of Sugar Factory & Distillery and have
made a thorough study of entire project planning as well as implementation schedule. The
names and designations of the promoters are as under-

Table.3 List of Promoters

No. Name Designation
1 | Mr. Sachin Sambhaji Sinagare Director/Partner
2 | Mr. Atul Ramchandra Kshirsagar Director/Partner
3 | M/s Ishaan Spaces Private Limited Partner
4 | Mr. Ravindra Chindha Badgujar Chief Executive Officer

4) THE PRODUCTS

Details of products envisage to be manufactured under proposed distillery as well as those are
manufactured under existing sugar factory are presented in table 4.

Table 4. Product & By-product of for integrated Complex

Industrial Product & By-product Unit Quantity
unit Existing Proposed Total
Distillery Product
(100 KLPD) | Ethanol/ ENA/ RS KLPD - 100 100
By-product -
Fusel Oil MT/D - 0.19 0.19
Carbon Di-oxide (CO,) Gas MT/D - 75 75
Sugar Product
Factory Sugar (10%)* MT/M 7500 - 7500
(2,500 TCD) | By-product
Molasses (4%)* MT/M 3000 - 3000
Bagasse (30%)* MT/M 22,500 - 22,500
Press mud (4%)* MT/M 3000 - 3000

5) THE PURPOSE

Alcohol has assumed very important place in the Country’s economy. It is a vital raw
material for a number of chemicals and also a renewable source of energy. It has been a
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also,
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is
not useful for beverages. Considering the above facts as well as availability of raw material,
management of AMLLP decided for establishment of distillery.



6) MANUFACTURING PROCESS

Figure 1 Integrated Manufacturing Process Operations

|
! Sugar Factory !
1 |
! Weighment & Cane !
! Preparation !
| |
| |
| I
L . . ) Bagasse .
i | Cane Milling/ Crushing g > Boiler ——> Ashusedas
: L ) : Manure
| |
r !
I
! Juice Extraction & : Press Mud > Sale
1 Clarification ) e e o |
! J 1 Distillery |
| Y1 | Ash to Brick/
' Juice Sulphitation I ) ) ) Cement
' :: Incineration Boiler |—————> . acuring
I I I' /Pelletalization
: - - :: Conc. Spent Wash :
! Syrup Boiling :: | ! . Condensate
N J |: MEE | 1~ to Recycle
I I !
! M:qllasses Raw Spent Wash P !
( T N — coho |
! Centrifuging :: Fermentation Distillation > Storage !
[ J ||
! I Alcohol :
I II |
I . YL,
! Storage of Sugar !
I J |
| |

7) ENVIRONMENTAL ASPECTS

AMLLP has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Total water requirement for proposed distillery shall be to the tune of 1032 M*/Day. Out of
this 223 CMD will be Fresh water taken from Tapi river, 798 CMD will be recycled water
CPU condensate and 11 CMD will be Treated water from proposed STP. Total 78% recycle
water will be used in distillery.

For existing sugar factory total 1265 CMD water is required. Out of this 195 CMD is fresh
water taken from Tapi river, 901 CMD is recycled water from sugarcane condensate and 169
CMD ETP treated water is used for green belt. More details about water budget are presented
in EIA report at Chapter 2



Table 5 Water Consumption & Effluent Generation in Proposed Distillery

Description Water Consumption | Effluent Generation Treatment
No. (M?/D) (M®D)
1 | Domestic # 3 To be treated in Proposed
4 STP
2 | Industrial
a. Fermentation Raw Spent wash — 800 | Raw Spent wash shall be
Dilution Conc. Spent wash -160 | concentrated in  Multi
effect Evaporator (MEE).
792 Conc. Spent wash shall be
incinerated in incineration
Boiler (1.6 KL/ KL)
Condensate —640 Other effluent (823) viz.
Spent lees —138 MEE Condensate, spent
b. Cooling Tower 140 14 lees, cooling blow down,
Make up boiler blow down, lab &
c. Boiler Makeup 67(°61+*6) 13 washing & DM backwash
d. Lab &Washing g 5 shall be forwarded to
. DM Backwash 13 3 distillery CPU. Treated

Industrial Total

1017 (*219+*798)
78% Recycle

Conc. Sp. wash —-160

Other effluent — 823

effluent shall be recycled
in process to achieve ZLD

of process effluent.

Gardening & GB 511
# »
Grand Total 1032 ( sglzf; 798+

Norm- 2.2 KL/KL of
Fresh Water Alcohol
Consumption
- 10 KL/KL of
Alcohol

Effluent Generation -
Spentwash Generation
- 8 KL/ KL of
Alcohol

8 KL/ KL of Alcohol

Note:-# - Fresh water from River Tapi River,*- Recycled water from Distillery CPU, $ -
Treated Water from proposed STP under distillery

Table 6 Water Consumption & Effluent Generation Sugar Factory & Co-gen Plant

No. Description Water Consumption Effluent Treatment
(M®/D) Generation
(M*/D)
1 | Domestic "1 9 Proposed STP
under Distillery
2 | Industrial
a. Process *794 95
b. Cooling Makeup *100 10 Treated in ETP;
c. Boiler Makeup ‘154 31 used for land
d. DM Backwash "30 30 irrigation
e. Lab & Washing *5 3
f. Ash Quenching *2 0
Industrial Use | 1085(*901+ 184) 169

4




No. Description Water Consumption Effluent Treatment
(M®/D) Generation
(M*/D)

83% Recycle
Q

3 | Gardening & Green belt 169

Q
Grand Total (1+2+3) | 1265( 169+*901+ 195)

Fresh Water Consumption
(100 Lit/ MT of Cane 74
Crushed)

Effluent Generation 67
(200 Lity MT of Cane
Crushed)

Note:- # - Actual quantity of water taken from Tapi River, * - Cane Condensate Water , Q-
Treated water from ETP

b. Effluent Treatment

i) Domestic Effluent

Domestic effluent from existing activities of AMLLP sugar factory is to the tune of 9 CMD
same is being treated separately in septic tanks followed by soak pits provided in a
decentralized manner. After implementation of new distillery, total domestic effluent from
AMLLP campus shall be 12 CMD (Domestic effluent from sugar factory-9 CMD and
distillery 3 CMD). Same shall be treated in proposed Sewage Treatment Plant (STP) under
distillery and the treated effluent shall be reused for Gardening and own farmland.

i) Industrial Effluent

Total effluent generated from distillery will be in the form of raw spentwash shall be
800 M¥D (8 KL/KL of alcohol) which shall be concentrated in Multi effect Evaporator
(MEE). Conc. Spent wash shall be160 M*/D, which shall be incinerated in incineration Boiler
(1.6 KL/ KL). Other effluents viz. spent lees @ 138 M*/D, MEE condensate @ 640 M®D and
other effluents @ 45 M*/D will be treated in proposed CPU under distillery unit. Refer figure
2 for the same. Treated water from CPU to the tune of 798 will be reused in process and
boiler makeup, thereby achieving Zero Liquid Discharge (ZLD).

Total trade effluent generated from existing sugar is 169 M*/D. same is treated in existing
ETP. Treated effluent will be given to green belt in own factory premises. Flow chart of sugar
factory ETP is presented at figure 4.




Figure 2 Flow Chart of Proposed Distillery CPU

Pri. Clarifier
(70 x 2.5M)
Screen Chamber-|
Inlet (6X1X0.8 M) Equalization Tank
169 M:/Day Qil Trap S| (16X10.5X3 M)
(7.5X2.5%1.5M)
Screen Chamber-I|
(6X1X0.8M ) T
V-Notch Chamber ! RAS
(1X1.5X0.8 M) -
1
1
1
1
S Aeration Tank YL
. ( ) . ( ) a ec. Clarifier
l&— 25X22X3M
(80x 2.5M) ( ) <€
ACF PSF rJ
Storagetank <- I
(4X3X3M) Al
\ 1
Treated Water Storage Tank Tolrrigation/ m! : :
58x28x3M sation/ gl RAS
( ) Green belt e > :
oo cessdge ¥
B
Y
Sludge Drying Bed
(3 Nos.)
(6X6X3M )
No | Parameters Unit Inlet Outlet
1. | pH 3.9-5.6 7-8
2. | cop mg/lit | 2000-2500 | <250 Note:
3. | 80D mg/it | 10001500 | <100 PSF - Pressure Sand Filter
2 TS ma/it | 30002000 | <2100 ACF - Activated Carbon Filter
_ - RAS - Return Activated Sludge
5| ss mg/lit | 250-300 <100
Figure 3 Flow Chart of Existing Sugar Factory ETP
Pri. Clarifier
(7@ x 2.5M)
Screen Chamber-|
Inlet (6X1X0.8 M) Equalization Tank
169 M3/Day Oil Trap S (16X10.5X3 M )
—_—> (7.5X2.5X1.5M)
Screen Chamber-I|
(6X1X0.8 M ) T
V-Notch Chamber \L RAS
---x

(1X1.

5X0.8M)

o Aeration Tank
. ( ) a ec. Clarifier
l&— (25X22X3 M)
(8@ x 2.5M) <€
ACF PSF
Storagetank <-
(4X3X3M) A
1 [}
Treated Water Storage Tank To Irrieation/ ml :
(58X28X3M) olrrigation/ EI RAS
Green belt ph e e e e e - - >
ol
- Excess Sludge
Bl mmmmmm oo SR e
a1
Y
Sludge Drying Bed
(3 Nos.)
(6X6X3M )
No | Parameters Unit Inlet Outlet
1. pH — 3.9-5.6 7-8
2. oD mg/lit 2000-2500 <250 Note:
3. | BOD mg/lit | 1000-1500 | <100 PSF - Pressure Sand Filter
2 TS ma it 30004000 | <2100 ACF — Activated Carbon Filter
i — - RAS — Return Activated Sludge
5 [ ss mg/lit | 250-300 <100




B.

Inlet

Figure 4 Flow Chart of Proposed STP

12 M*/day
" Secondary ;
| EaualizationTank Aeration Tank (MBBR) . Filter Feed Tank
—> q(gxzxgm) —0—> (3X1X3 M) SettlingTank = (3x12x2.5M) [—
=|-— = (2 X1.5%2.6M)
! Pump AT =]
Bar Screen Cum - — ¢ :
0 & G Tank : 1
(1.2X 1X 0.8 M) 1 !
1 ]
¢ - -Retun Activated Sludge _ ___ v pump @
1
ol
al
%: 11 M*/day Treated Water
g1 To Reuse Tank
@) (22X 2.2 X 3M)
1
Fo-=- -
Vv W
SDB— SDB-II
(2X2X1M) (2X2X1M)
PSF - Pressure Sand Filter
No Paramete Unit Inlet Outlet ACF — Activated Carbon Filter
rs RAS — Return Activated Sludge
1. | pH - 6.5-75 7.2-75 P -Pump
2. | COD mg/lit | 500 - 600 <30 Proposed Unit
3. BOD mg/ht 250-300 <10 | Recirculation Line
4. | TSS mg/lit | 250-400 <5
5 |0&G mg/lit 25-50 <10

Air Emissions

Under proposed distillery a new boiler of 28 TPH capacity will be installed. Conc. Spwash
(216 MT/D) + Bagasse/ Coal (100 MT/D/ 66 MT/D) used as fuel for the same. ESP as APC
equipment attached to the 72 M adequate stack height. Under existing activity of sugar
factory, two boilers of capacities 32 TPH and 32 TPH are already installed. Bagasse is used
as fuel for the same. Wet scrubber is already installed as APC along with common stack of 50
M. DG sets of capacity 320 KVA is installed under existing unit. Diesel is used as fuel for the
same. New two no. of DG set of capacity 1010 KVA each will be installed under
establishment. Details of Boilers are presented at table 8.

Table 7. Details of Boiler and Stack in AMLLP

L Proposed Existing
No Description (Distillery) (Sugar Factory)
Attached to- Boiler 1 DG Set Boiler 2 Boiler 3 DG Set 1
(2 No.)
1 . . 28 TPH 1010 KVA 32 TPH 32 TPH 320KVA
Boiler Capacity
(Each)
2 Spent wash + Diesel Bagasse Bagasse Diesel
Fuel type B
agasse or coal
3 | Fuel Qty., 216+100/66 125 LPH 350 350 40 LPH
(MT/D) (each)
4 | MOC RCC M.S. RCC M.S.
5 | Shape Round Round Round Round
6 | Stack Height (M) 72 6 Meters 50 3 Meters
7 | Diameter (M) 2.50 0.3 3 0.3
8 | APC Equipment ESP - Wet Wet -
Scrubber Scrubber




C. Noise Pollution Aspect

1. Sources of Noise

.In the distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source.
Moreover, enclosures to the machinery would be provided wherever possible.

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80

dB(A).

Existing sugar factory and co-gen; noise generating sources are the boiler house,

turbine rooms, cane crushing section and mill house, etc.

Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes
No any hazardous waste would be generated from distillery project. Hazardous waste
generated from existing sugar factory and their disposal methods is presented in table 9.

Table 8Details of Hazardous Waste

No. | Industrial Unit Category

Quantity (MT/M)

Disposal

1 Sugar factory | 5.1- Used Qil

0.9

Burnt in Boiler

E. Solid Wastes

Table 9 Solid Waste Generation & Disposal

No. Industrial Type Quantity (MT/M) Disposal
Unit Existing Proposed
Distillery Boiler Ash 1410 Brick/Cement Manufacturer/
1 Yeast Sludge 540 Burnt in Incineration Boiler
CPU Sludge 24
2 | Sugar Factory ETP Sludge 4.0 -- Used as manure
Boiler Ash (Bagasse) 1200 - Manure / Brick manufacture

F. Odor Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, effvicient handling, prompt & proper disposal of press mud. Under proposed project
of distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.




G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same